



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695 013
PHONE No. : 2362229

No **16977**

No: T5/922/2021-22/RNK-TVPM

Date: 24/07/2023

Ref: Your request letter No: QA/SFS/008/45, dt: 24/07/2023.

Testing of: 3 nos of concrete cubes supplied for testing compressive strength

Project: SFS AMBER BLUE BLOCK.

Cash Remittance: Amount ₹ 1416/- Invoice No. 3852 Date 24/07/23

To

M/s skyline foundation & structures,
Trivandrum.

TEST RESULTS

Identification of Cubes.	Mix	Date of testing	Maximum load Taken (kN)	Compressive Strength (kN/cm ²)
1	M ₄₅	26/06/2023	1240	55.11
2	M ₄₅	26/06/2023	1340	59.56
3	M ₄₅	26/06/2023	1020	45.33

Test conducted by:

Signature:

Verified by:

Shana S, Overseer

Signature:

Shana

COUNTER SIGNED AND ISSUED

[Signature]

For DIRECTOR

Office Seal

KERALA STATE NIRMITHI KENDRA



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695 013
PHONE No. : 2362229

No: 6978

No: T5/922/2021-22/RNK-TVPM

Date: 24/07/2023.

Ref: Your letter no: QA/SFS/006/46 dtd: 24/07/2023.

Testing of: 3 nos of concrete cubes supplied for testing compressive strength.

Project: SFS AMBER GREEN BLOCK.

Cash Remittance: Amount ₹ 1416/- Invoice No. 3852 Date 24/07/2023.

To
M/s Skyline Foundation & Structures,
Trivandrum.

TEST RESULTS

Identification of cubes.	Min	Date of Casting	Maximum load taken (kN)	Compressive strength (N/mm ²)
1	M ₄₅	15/07/2023	1100	48.89
2	M ₄₅	15/07/2023	1020	45.33
3	M ₄₅	15/07/2023	1020	45.33

Test conducted by:

Signature:

Verified by: Shana S. Overseer

Signature: Shana

COUNTER SIGNED AND ISSUED



For DIRECTOR

KERALA STATE NIRMITHI KENDRA



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695 013
PHONE No. : 2362229

No: 16979

Date: 24/07/2023

No: T5/922/2021-22/RNK-TVPM

Ref: Your request letter

Testing of : 3 nos of concrete cubes supplied for testing compressive strength

Project : I-KL-KLLM/NB-0253, KLM, Kacheery - Jr.

Cash Remittance: Amount ₹ 1416/- Invoice No. Date 24/07/23

To

M/s. Karakkal Projects & Infrastructure PVT. LTD
Thyccud, Thiruvananthapuram.

TEST RESULTS

Identification of Cubes	Mix	Date of casting	Maximum load taken (kN)	Compressive strength.
KLLM-0253	M ₂₀	13/07/2023	670	29.78
KLLM-0253	M ₂₀	13/07/2023	550	24.44
KLLM-0253	M ₂₀	13/07/2023	520	23.22

Test conducted by:

Signature:

Verified by: Shana S. Overseer

Signature:

COUNTER SIGNED AND ISSUED



For DIRECTOR

KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY



CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695 013
PHONE No. : 2362229

No. **16980**

Date: 24/07/23

No: T5/922/2021-22/RNK-TVPM

Ref: Your request letter dtd. 24/07/2023.

Testing of: 3 nos of concrete cubes supplied for testing
compressive strength.

Cash Remittance: Amount ₹ 1416/- Invoice No. 3853 Date 24/07/23.

To
M/s Prime Bricks.

TEST RESULTS

Identification of Cubes	Mix	Date of Casting	Maximum Load taken (kN)	Compressive strength.
FH-C	M ₄₀	26/06/2023	1120	49.78
FH-C	M ₄₀	26/06/2023	1040	46.22
FH-C	M ₄₀	26/06/2023	1040	46.22

Test conducted by:

Signature

Verified by: Shana S, Overseer

Signature

Shana

COUNTER SIGNED AND ISSUED

Office Seal



[Signature]
For DIRECTOR

KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY



CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695 013
PHONE No. : 2362229

No. **16981**

Date: **24/07/2023**

No: T5/922/2021-22/RNK-TVPM

Ref: Your request letter dtd: 24/07/2023

Testing of: 3 nos of concrete cubes supplied for testing
compressive strength.

Cash Remittance: Amount **₹1416/-** Invoice No. **3853** Date **24/07/2023**

To

M/s Prime Bricks

TEST RESULTS

Identification of cubes	Min	Date of testing	Maximum load taken (kN)	Compressive strength (N/mm ²)
TF-RS	M ₃₀	25/06/2023	860	38.22
TF-RS	M ₃₀	25/06/2023	1050	46.67
TF-RS	M ₃₀	25/06/2023	840	37.33

Test conducted by:

Signature:

Verified by:

Shana.S, Overseer

Signature:

Shana

COUNTER SIGNED AND ISSUED



For DIRECTOR